
17

9

12

3

78

11

10

2

14

1
8

15

13

4

5

6

Part Number: 90061104Model: Pro Weed 700 Year: 2019



20

23

28

25

26

18
34

27

29

33

26

30

31

34

32

19 24

26

21

22

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

31 2 0.00

30 2 0.00

29 108-034 方颈螺栓M6x285 1 Q235-A 66.03

28 116-027 weed拉线支架 1 Q235-A 48.60

27 1 0.00

26 108-011 机壳底座 chassis 1 08F 4864.10

25 3 0.00

24 3 0.00

23 2 0.00

22 108-007 拉线圈 1 NBR（丁
晴橡胶） 0.00

21 108-017 离合拉线回位簧 1 65Mn 3.56

20 108-033 橡胶后挡板 guard 1 NBR（丁
晴橡胶） 143.90

19 1 0.00



46

45

44

43

39

35

38
37

38

34

40

50
41 4947

36

88

89

48

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

52 3 0.00

51 1 0.00

50 1 0.00

49 1 0.00

48 2 0.00

47 1 0.00

46 4 0.00

45 4 0.00

44 108-031-001 底罩固定座 bracket 1 尼龙66 165.26

43 1 0.00

42 1 0.00

41 108-024 衬垫 bushing 1 Q235-A 8.78

40 108-022 从动带轮 1 Q235-A 216.82

39 116-014 动力主轴weed trim shaft 1 45 367.78

38 2 0.00

37 108-025 轴承室固定盘 bearing house 1 1503.15



51

90

52

53

56

55

54

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

52 2 0.00

51 108-010 塑料大罩 big cover 1 PP 
均聚物 670.52

50 2 0.00

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

64 108-014 轴承底罩 1 161.75

63 4 0.00

62 2 0.00

61 2 0.00

60 2 0.00

59 4 0.00

58 18 0.00

57 14 0.00

56 108-029 底罩支架 2 Q235-A 37.26

55 1 0.00

54 1 0.00



59

5862 60

34

11 57

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

65 116-013-001 轮支架 wheel bracket 1 Q235-A 834.09

64 4 0.00

63 4 0.00

62 4 0.00

61 1 0.00

60 1 0.00

59 108-012 轮子1.75x14 1 材质 
<未指定> 2.00



62 27 82 63 

81 

78 

70 74 

73 

76 

66 
79 

80 

77 
75 

71 

38 

69 
67 

75 

72 
68 

38 

74 

65 

64 84 

87 

86 

85 

88



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 437405 ØVERSTE STYR UPPER HANDLE

2 1 441125 NEDERSTE STYR LOWER HANDLE

3 1 438934 BREMSEHÅNDTAG BRAKE HANDLE

4 1 438935 KOBLINGSHÅNDTAG CLUTCH HANDLE

5 2 427153 FINGERSKRUE SØLV WING NUT

6 1 428422 CLIPS TIL KABEL CLIPS

7 1 428856 KABELHOLDER  CABLE HOLDER

8 2 441126 LÅSEMØTRIK M6 LOCK NUT M6

9 1 441127 BOLT M6X30 BOLT M6X30

10 2 427152 BRÆDDEBOLT M8X50 BOLT M8X50

11 10 429333 PLANSKIVE M8 FACE PLATE M8

12 1 441128 STOPKABEL THROTTLE CABLE

13 1 441129 KOBLINGSKABEL CLUTCH CABLE

14 4 431476 FLANGEBOLT M8X20 GB/T5789-M8X20

15 1 435623 HOLDER FOR STARTSNOR ROPE GUIDE

17 1 419232 SOFTGRIP HANDLE



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

18 1 435742 BESKYTTELSESPLADE GUARD

19 1 441130 SKJOLD CHASSIS

20 1 TG595-1 TG595 

21 1 438953 BØS STEP BUSHING

22 1 441131 BOLT M10X25 BOLT M10X25

23 1 441132 GUMMIPROP RUBBER RING

24 2 431459 SÆTBOLT M6X35 BOLT M6X35

25 1 438957 LANG BOLT M6X285 LONG BOLT

26 5 861014 FLANGEMØTRIK M6 COLLAR NUT M6

27 3 290464 FLANGEBOLT GUL M6X14 COLLAR BOLT M6X14

28 3 441133 BOLT FOR MOTOR M10X25 TAPPING LOCK SCREW 
M10X25

29 1 441134 BESLAG FOR KABEL BRACKET FOR CABLE

30 1 441135 KABELSTRAMMER TENSIONER BRACKET

31 1 438952 STRAMMERULLE TENSION WHEEL

32 1 438951 REMHJUL FOR V-REM V-BELT WHEEL

33 1 438955 FJEDER SPRING

34 9 429345 LÅSEMØTRIK MED FLANGE 
M10

LOCKING NUT M10



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

35 1 441136 SKIVE Ø16 WASHERS 16

36 1 441137 SPÆNDESKIVE Ø16 WAVE SPRING WASHERS 16

37 1 438959 LEJEHUS BEARING HOUSING

38 4 441138 KUGLELEJE 6203-2RZ BALL BEARING 6203-2RZ

39 1 438961 REMSKIVE DRIVEN PULLEY

40 1 438962 AKSEL TRIM SHAFT

41 1 441139 BØRSTEHOLDER BRUSH PLATE WELDING

42 1 441140 TÆTNINGSRING 22X40X5 SCRAPER SEAL 22X40X5

43 1 431489 PLANSKIVE M10 WASHER 10X20

44 1 429411 LÅSEMØTRIK M10 LOCKING NUT M10

45 1 438963 BESLAG BRACKET

46 4 441141 FLANGEBOLT M10X70 FLANGE BOLT M10X70

47 2 426611 BOLT M8X10 BOLT M8X10

48 2 441142 HÆTTE  CAP FOR SHAFT

49 9 90061102 BØRSTESÆT NYLON/METAL BRUSH SET/9 PCS. 
NYLON/METAL

50 9 431989 FLANGE BOLT M10X20  FLANGE BOLT M10X20

88 1 438967 DÆKSEL COVER FOR CUTTING HEAD 
UPPER

89 3 438968 SKRUE M5X16 FLANGE LOCK SCREW M5X16



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

90 4 90122148 FLANGEBOLT M8X16 COLLAR BOLT M8X16

51 1 430136 COVER FOR MOTOR BIG ENGINE COVER

52 2 441143 SELVSKÆRENDE SKRUE 
ST4,8X25

TAPPING SCREW ST4.8X25

53 4 441144 SELVSKÆRENDE SKRUE 
ST4,8X19

TAPPING SCREW ST4.8X19

54 1 441145 SKÆRM FOR BØRSTER SHIELD COVER

55 1 435743 SKÆRMAFDÆKNING SHIELD COVER

56 4 441146 SELVSKÆRENDE SKRUE 
ST4,8X13

TAPPING SCREW ST4.8X13



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

57 2 441147 HJULAKSEL WHEEL BRACKET

58 8 418870 FLANGEBOLT M8X20 FZ COLLAR BOLT M8X20 FZ

59 2 438979 HJUL 1.75X14 WHEEL 1.75X14

60 2 439093 SKIVE SPRING WASHER 
14.3X21.5X0.3

62 10 90180952 FLANGEMØTRIK M8 COLLAR NUT M8



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

63 6 430358 LÅSEMØTRIK M8 M8 HEX  LOCK NUTS

64 2 441148 SEKSKANTET SKRUEHOVED 
M8X90

HEXAGON SOCKET CAP 
SCREW M8X90

65 6 441149 SEKSKANTET SKRUEHOVED 
M8X25

HEXAGON SOCKET CAP 
SCREW M8X25

66 1 441150 ØVERSTE SKJOLD FOR 
GEARKASSE 

GEARBOX CASE UPPER

67 1 441151 NOT KEY 4.78X42

68 1 441152 NEDERSTE SKJOLD FOR 
GEARKASSE 

GEARBOX CASE LOWER

69 1 441153 DRIVAKSEL OUTPUT SHAFT

70 1 441154 REMHJUL WEED PULLEY

71 1 441155 GEAR Z18 GEAR Z18

72 1 441156 GEAR Z64 GEAR Z64

73 1 441157 PAKNING 17X35X7 SEALING 17X35X7

74 2 441158 PAKNING 30X40X7 SEALING 30X40X7

75 2 441159 KUGLELEJE 6006-2RZ BALL BEARING 6006-2RZ

76 2 441160 GUMMIBØS RUBBER BUSHING

77 2 441161 BØSNING BUSHING

78 1 441162 KILEREM V-BELT 3LXA986 V-BELT 3LXA986

79 1 441163 BOLT BOLT TIL GEAROLIE BOLT FOR OIL

80 1 441164 SKIVE 12X20X2 COPPER WASHER

81 1 441165 PLADE PLADE FOR REMHJUL PLATE FOR PULLEY

82 3 441166 BOLT M6X10 BOLT M6X10

83 1 431987 FLANGE BOLT  M6X16 M6X16  FLANGE BOLT  M6X16

84 1 441167 BØS BUSHING

85 1 441168 BOLT 3/8-24UNF BOLT 3/8-24UNF

86 1 441169 LÅSESKIVE Ø10 SPRING WASHER 10

87 1 441170 SKIVE STOR Ø10 BIG WASHER 10

88 1 445034 GEARKASSE KPL. GEARBOX ASSY


	116B weed engine assemble.PDF
	图纸1
	工程图视图1


	116C bearing house for weed brush new.PDF
	图纸1
	工程图视图1


	116D shield cover底罩.PDF
	图纸1
	工程图视图3
	工程图视图4


	116E wheel assembly.PDF
	图纸1
	工程图视图1


	116F gearbox 3.5 -03.PDF
	图纸1
	工程图视图1


	
	图纸1
	工程图视图1





